
 
 

 
 

 

 

ADVANCED MASTER OF SCIENCE IN 
‘TECHNOLOGY FOR INTEGRATED WATER MANAGE-

MENT’ 
 
 
 

 
 

ANDICOSTM: A NEW APPROACH TO 
TREAT WASTEWATER AND WASTE 

IN THE GANGA RIVER BASIN 
CASE STUDY IN KANPUR, INDIA 

 
 
 
 
 
 
 

 
 

Ruben Vingerhoets 
Stamnummer: s0196111 
 

Promotor: Prof. dr. Ludo Diels 
 

Master's dissertation submitted in partial fulfilment of the requirements 
for the degree of Master of Science in ‘Technology for Integrated Water Manage-

ment’ 
 

Academic Year: 2019 - 2020 
 



ii 
 

  



iii 
 

Acknowledgement 

This manuscript would not have been possible without the support of several people around 
me, to only some of whom it is possible to give particular mention here.  
[...]
Figure 2.3 The mean average COD along the Ganges river for the three seasons between 2001 and 2013.  The 
Ganges river trajectory near Kanpur is marked by the red square. (Diels L. 2017) 

Figure 2.3 shows the average Chemical Oxygen Demand (COD) concentration for the Ganges 
river between 2001 and 2013. The high population size in combination with the increasing 
industrial activities are putting pressure on the water quality of the Ganges, because of high 
domestic and industrial wastewater discharges. The sewage load of about 6,087 MLD exceeds 



6 
 

the existing treatment capacity of 1,208 MLD (Central Pollution Control Board, 2013; Heylen 
C., 2018).  Along the Ganges river there are 138 open drains identified originating from 
channels to carry storm water (Central Pollution Control Board, 2013; Heylen C., 2018) 
Between Varanasi and Kanpur, the Ganges river experiences the most pollution (Heylen C., 
2018; Troch M., 2018). Figure 2.3 illustrates that Kanpur is the main contributor to the 
deteriorated state of the Ganges river, due to high discharges of untreated wastewater near 
the city of Kanpur. As the metropolitan area of Kanpur is the main polluter along the Ganges 
river, this manuscript focused on the pollution pressure of this city. 

2.3 Kanpur 

Kanpur is a major urban agglomeration situated in the state of Uttar Pradesh (Northern India). 
The city covers an area of 260km² with an average population density of 830 persons/km². The 
population size of Kanpur district was estimated to 5,035,730 in 2020 (Census Organization of 
India, 2011; Troch M., 2018). However, according to the 15th National census survey, Kanpur 
district had a population of 4,581,268 in 2011 with a decennial increase of 9.92% (Census 
Organization of India, 2011; Heylen C., 2018). The world population review estimates that the 
population of the metropolitan area will be equal to 3,124,000 in 2020 (World population review,  
2020). Based on the current population and the expected growth, the Indian Institute of 
Technology (IIT) expects a population increase to 7.394.319 inhabitants in 2050 (Heylen C., 
2018; University of Ontario, Institute of Technology, 2018). Kanpur is the second largest city 
of Uttar Pradesh and belongs to the top 12 most populous cities of India (Heylen C., 2018). 
However, Kanpur ranks amongst the poorest regions of India with an average GDP per capita 
of 18,279 rupees (218.0 euro) and a poverty rate of 33.9% (Roberts M., 2016) .  This illustrates 
that the economic performance not always meets the economic potential (Roberts M., 2016). 

Nevertheless, Kanpur is an economic hotspot of India because of its highly developed 
industrial sector. The leather industry is responsible for the primary economic activity, which is 
mainly located in the Jajmau district (Troch M., 2018) .  The Jajmau array of tanneries contains 
more than 400 factories (Pavitra Ganga, 2020).  The major part of the leather industry practices 
chrome tanning resulting in 50 MLD of highly concentrated tannery effluent, which makes up 
8 to 14% of the total wastewater discharge (NGRBA, 2017; Heylen C., 2018). The tannery 
effluents contain 30 to 50% of the used chromium and are often illegally discharged in the 
Ganges river via open drains (Troch M., 2018). The high chromium concentrations in the 
Ganges are harmful to aquatic fauna and flora and humans (Beg &Ali, 2008;  Troch M., 2018). 
Besides the leather industry, about 5100 other industries are identified in Kanpur mainly 
producing chemicals, paints, detergents and fertilizers (Heylen C., 2018). 

However, the major volume of wastewater discharge has a domestic origin. The domestic 
wastewater production in Kanpur is estimated between 376 MLD and 550 MLD, of which 326  
MLD to 500 MLD is discharged without any treatment into the Ganges via open drains (Heylen 
C., 2018; Narain, 2014). In Kanpur city, 15 open drains are identified with each a flow above 1 
MLD. Although it is expected that a considerable amount of the open drains are not classified 
(Heylen C., 2018; Troch M., 2018). The largest open drain Sisamau Nala  has a discharge 
between 130 and 143 MLD (Heylen C., 2018; NGRBA, 2017). Based on the population census 
and discharge rates, each inhabitant produces between 130 and 200L per day (Heylen C. 
2018). Because of the expected population growth in India, the Administrative Staff College of 



7 
 

India estimates that the domestic discharges will increase from 426 MLD in 2010 to about 1000 
MLD in 2040 (Administrative Staff College of India, 2013; Heylen C., 2018). 

No data was found on the exact quantity of food waste generated in Kanpur. According to 
World bank (2012),  the average food waste generation in India is 0.7kg solid waste per capita, 
of which 58% is organic waste (Silpa et al. 2018). Therefore, the total organic waste production 
of Kanpur is estimated to be around 2044 tons.  However, the current solid waste management 
in Kanpur appears to be highly ineffective (Zia & Devadas, 2008). The solid waste 
management system only includes primary and secondary collection, transportation and open 
dumping (Zia & Devadas, 2008). 

The flow of the Ganges in Kanpur varies between 21m³/s in the dry season and 10.483m³/s in 
the monsoon season with an average discharge of 895m³/s (Global Runoff Data Center, 2014; 
Heylen C., 2018). Three different discharge patterns can be distinguished throughout the year 
because of the three climatic seasons. The average discharges are  173m³/s (summer), 
434m³/s (winter) and 2.918 m³/s (monsoon) (Heylen C., 2018). In Kanpur, the temperature 
varies between 2°C and 48°C and has an annual average of 26°C. (Heylen C. 2018; Singh, M. 
2007) 

The large pollution pressure of the industrial sector and the concentrated population in 
combination with low dicharges of the Ganges river are resulting in a critical environmental 
situation. Therefore, new treatment facilities have to be built to reduce the negative impact on 
the environment and health (Heylen C., 2018 ; Troch M., 2018). 

2.4 Existing treatment facilities 

In order to reverse the degraded state of the Ganges River, the Mission for Clean Ganga has 
been launched by the National Ganga River Basin Authority (NGRBA) under the supervision 
of the Ministry of Water Resources (National Mission for Clean Ganga, 2018). In the framework 
of the Mission for Clean Ganga, the NGRBA has to develop a River Basin Management Plan 
with the focus on regulation, prevention, control and reduction of pollution in order to increase 
the water quality and restore the river ecology (National mission for clean Ganga, 2018; Heylen 
C., 2018).The Indian Institute of Technology of Kanpur operates as a main research center to 
provide continuous data on Ganges water quality, which will be reported by the Centre for 
Ganga River Basin Management and Studies (Heylen C., 2018;). 

Currently, three sludge treatment plants (STPs) are operational and four new STPs are under 
construction in Kanpur. The three treatment facilities together only have a capacity of 171 MLD, 
therefore only  28% to 40% of the total wastewater volume can be treated (Administrative Staff 
College of India, 2013; Heylen C., 2018). Due to inappropriate management, a lack of stable 
electricity and sewerage, the STPs do not work at full capacity resulting in an actual treated 
volume of 100 MLD (Heylen C. 2018). Enhancing the treated volume can be accomplished by 
increasing the number of STPs and developing a more comprehensive sewage network 
(Heylen C. 2020). Currently, the sewerage network covers only 29% of the city area (Pavitra 
Ganga, 2020). 

The three operational STPs are situated on the same ground, but all have unique treatment 
mechanisms and design characteristics. The treatment volume of the distinct STPs are 5 MLD, 
36 MLD and 130 MLD (Heylen C., 2018). 



8 
 

The 5-MLD treatment facility dates from 1989 and is currently still working at total capacity. 
The plant was built to treat domestic water only, but currently it is also receiving an unquantified 
amount of tannery wastewater because of illegal dumping in the sewerage (Heylen C. 2018). 
The treatment facility anaerobically degrades organic matter by using an Upflow Anaerobic 
Sludge Blanket (UASB) reactor. Before entering the UASB reactor, the water goes through a 
screen and grit chamber. Afterwards, the water enters the polishing pond to enhance the 
effluent quality. The sludge of the UASB is evacuated to a sludge drying bed and the produced 
gas is flared (Heylen C. 2018). The treatment scheme is shown in figure 2.4. 

 
Figure 2.4 Treatment scheme of the 5 MLD wastewater treatment plant. (Blue: water line, green: gas line and 
red: sludge line). (Heylen C., 2018) 

In 1994, the 36-MLD treatment plant was constructed based on the UASB concept. The 
treatment facility receives 27 MLD of wastewater with domestic origin and 9 MLD of process 
water originating from the leather industry (Heylen C. 2018). Figure 2.5 shows the treatment 
process of the 36MLD plant. Pretreated (screen and grid chamber) industrial wastewater is 
standardized in two parallel equalization tanks. Subsequently, the industrial wastewater is 
mixed with domestic wastewater and is pumped into two parallel UASB reactors. After aeration 
of the anaerobically treated water, it is collected in two clariflocculators. The sludge is stored 
in drying beds and the produced gas is flared (Heylen C., 2018). 

 

Figure 2.5 Treatment scheme of the 36 MLD wastewater treatment plant. (Blue: water line, green: gas line and red: 
sludge line). (Heylen C., 2018) 

The 130-MLD treatment plant dates from 1999 and should only receive domestic wastewater 
(Heylen C., 2020). Although, the domestic wastewater is contaminated by industrial 
wastewater because of illegal discharges in the sewage. The facility is based on the activated 



9 
 

sludge process. The wastewater goes respectively through pretreatment facility, primary 
settling tank, aeration tank and clariflocculator, shown in figure 2.6 (Heylen C., 2018). 

 

Figure 2.6 Treatment scheme of the 130 MLD wastewater treatment plant. (Blue: water line and red: sludge line). 
(Heylen C., 2018) 

The representative of STPs is not satisfied by the UASB based reactors. The UASB reactors 
are not suitable for the variable organic and hydraulic loads. The effluent of this treatment 
process still contains high loads of Biological Oxygen Demand (BOD) and chromium, therefore 
the effluent should require further treatment. Because of the low removal efficiency in the 
prevailing conditions, the technology will not be used in future projects (Heylen C., 2018). The 
activated sludge based STP records better treatment efficiencies, but the effluent quality 
results are still unsatisfying as they are not in agreement with the Indian regulations (Diels L., 
2020). However, the ASP technology is still considered for future projects (Heylen C., 2020).  

The effluents of the 130-MLD and 36-MLD treatment facilities are combined after treatment 
and used for irrigation purposes, because the “inland surface effluent standards”  (100 mg/L 
of Total Suspended Solids (TSS) and 30 mg/L of biological oxygen demand) are not fulfilled 
(Central Pollution Control Board, 2020; Pavitra ganga, 2020). The “land for irrigation effluent 
standards” (200 mg/l of TSS and 100 mg/L of BOD) are less strict and therefore easier to fulfill 
(Central Pollution Control Board, 2020). Nevertheless, local stakeholders have doubts about 
the effluent quality and its suitability for irrigation. Lower yields are reported for the agricultural 
fields irrigated with the mixed effluents. The main concern of the farmers is the high chromium 
concentration of this mixture, which is mainly originating from the effluent of the 36-MLD 
treatment facility. To increase the irrigation water quality, both effluents should not be mixed 
(Pavitra ganga, 2020). The effluent of the 5-MLD treatment facility complies with the “inland 
surface effluent standards” and is therefore directly discharged into an open drain (Heylen C., 
2018). 

The existing STPs provide treatment capacity for only 30% of the produced wastewater, 
therefore large amounts of untreated wastewater flow directly in the Ganges River. Because 
of the degraded state of the Ganges River, the government is incentivized to strive for a “zero 
liquid discharge” in the future (Heylen C., 2020). New treatment facilities have to be installed 
to reach this “zero liquid discharge” goal. Currently, the Jawaharlal Nehru National Urban 
Renewal Mission (JNNURM) and the NGRBA are facilitating projects to enhance the coverage 
of the sewage network, renovate the existing STPs and built new treatment facilities. (Heylen 
C., 2018; The Energy and Resources Institute, 2014)  



10 
 

Under JNNURM program, it is planned to increase the treatment capacity with 310 MLD by 
implementing four new STPs at various location, namely at Bingawan (210 MLD), Jajmau (43 
MLD), Sajari (42 MLD) and Baniapur (15 MLD) (The Energy and Resources Institute, 2014). 
The construction of the Bingawan STP is already completed and was based on the UASB 
concept. The Bingawan facility is still under trail run and is only receiving little sewage. In 
addition, another ASP unit (43 MLD) is yet to be commissioned at the Jajmau site to achieve 
an augmentation of the treatment capacity of the Jajmau ASP (Pavitra ganga, 2020). In the 
frame of the JNNURM program, an STP of 15 MLD at Baniapur and an STP of 43 MLD at 
Sajari are going to be built in the future (The Energy and Resources Institute, 2014).  

It was approved by the JNNURM to renovate and rehabilitate the exiting STPs of Jajmau. To 
enhance the flow into the Jajmau STP, the trunk sewer to the Jajmau STP was renovated and 
its capacity was enhanced at the start of 2020. Through the trunk sewer renovation, the 
infamous Sisamau drain, which discharges approximately 140 MLD into the Ganges river, was 
trapped and the flow was partially diverted to the Jajmau STPs (± 60 MLD). The rest of the 
Sisamau drain (±80 MLD) will be diverted to the Bingawan STP (Tare V., personal 
communication, May 29, 2020). As consequence of the changed situation, the influent 
wastewater characteristics are altered since February 2020. Historical data on the influent 
characteristics are therefore not representable. 

The ongoing projects are still not sufficient to process all generated wastewater, therefore it 
was decided to launch a new umbrella program by the NGRBA. To achieve the “zero liquid 
discharge” goal, the NGRBA program aims to implement two additional sewage treatment 
plants with a total capacity of 110 MLD and to increase the coverage of the sewerage network 
(Heylen C, 2018).  However, the plan is not yet approved and the proposal is not ambitious 
enough to tackle the future increment in wastewater discharge.  

Currently, it is not determined which type of treatment technology they plan to implement in 
Kanpur. As mentioned, conventional treatment technologies (e.g. ASP and UASB) are not 
satisfying with regards to energy demand, investment costs and effluent quality. Due to the 
warm Indian climate and high municipal solid waste production, the implementation of an 
anaerobic based conversion technology could be the most advantageous for the city of Kanpur 
as it has the smallest economic and environmental impact.   

2.5 Aerobic versus anaerobic treatment 

The treatment of both solid and soluble organic waste can be performed in aerobic or 
anaerobic conditions (Deseau I., 2020). These conditions refer to the presence or absence of 
oxygen. During aerobic degradation, organic matter is converted into new cells, carbon dioxide 
and water. Anaerobic conditions result in a fermentation process defined by the conversion of 
organic matter into biomass and biogas (Deseau I., 2020). The main components of biogas 
are methane (50-75%) and carbon dioxide (25-50%). Figure 2.7 shows the energy and carbon 